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CENTRAL POWER RESEARCH INSTITUTE @ 350, 22072301

(A Govt. of India Society under Min. of Power) Email: ganga@cgri.in
Prof. Sir.C.V. Raman Road, Sadashivanagar P.O., P.B. No. 8066, Bengaluru - 560 080. India

& =z /website : http://www.cpri.in

HTIG=OT THRT / INSULATION DIVISION
1T v gaTor waeremen / HEAT RUN TEST LABORATORY

T/ No. HRTL/December/2017/350/108 fastia! Dated: 13.12.2017

A¥E / M/s. S.R.Automation Pvt Ltd,
Sonarpur Station Road, P.O.
Narendrapur, Kolkata-700103

£qTATHYF / Kind Attention: Mr. Biswajit Sarkar (Mobile: +91 9903050297)

fawa/Subject: 415V,160A,50Hz,63KVA,LTCT Cum Metering Box 9% aT9#Tet gf& T{i#Tor / Temperature rise
test on 415V,160A,50Hz,63KVA LTCT Cum Metering Box.
Hest / Ref: IMgan =Ier wi#, feeAieh: 28.11.2017 / Customer request form, dated: 28.11.2017

#eled / Dear Sir,
AT 415V,160A,50H2,63KVA LTCT Cum Metering Box W de#eT G SRITOT & Hefer 31 Juiered T 1 St
argoT Y | raToT o féRa A iR afierer RIS & HRTL/121/November/2017 dated: 02.12.2017 Hof@et 1T |

Kindly refer to above letter regarding Temperature rise test on 415V, 160A, 50Hz,63KVA LTCT Cum Metering

Box. The test has been completed and the test report bearing No. HRTL/121/November/2017 dated:
02.12.2017 is enclosed.

fveror RT3 23T e & FRIT, 01.10.2007 ¥ Wit ieTor RONE(FHeT 9feY) 3 Tt o6 W gieltars [« R

In order to prevent tampering of test report, CPRI has introduced hologram on the first page of the test report
(Original Copy) with effect from 01.10.2007.

qRreTor Rt 7 % Raearfer arer ox o wderor R & S &1 i & 46 ferwit & #fie et 7 o e |

Any discrepancy in the test report may please be brought to the notice within 45 days from the date of
dispatch of the test report.

greToT Rete @ o qradT S |

Receipt of the Test Report may please be acknowledged.
Hiel/ Best Regards,

a1/ Yours Sincerely,
! ‘1\'\ \”f} l’)'“”

(31T, TH) (GANGA.S)
379¥ fa&ers / ADDITIONAL DIRECTOR
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AKESH. K. G)

TEST REPORT

HRTL/121/November/2017 Dated: 02.12.2017
M/s. SR Automation Pvt Ltd,

Sonarpur Station Road, P.O.

Narendrapur,Kolkata-700103.
Ref.: Customer request form, dated: 28.11.2017

M/s. SR Automation Pvt Ltd,
Sonarpur Station Road, P.O.
Narendrapur,Kolkata-700103

160A, 415V AC,63KVA LTCT Cum Metering Box
New

Qutdoor

160A, 415V AC,63KVA LTCT Cum Metering Box
001/LTCTMB-63KVA

One

30.11.2017

HRT17RS0077

: Temperature rise test at 170A Amps

IS 8623 (Part-1):1993 / IEC Pub 439-1 (1985) (RA-2013)
Nil
Nil
Nil

Mr.Biswaijit Sarkar
Nil

NA

. Three

Nil
Nil

Nil
Nil
Two

1)Drawing.No:SRA/SD/LTCM/63KVA/17-18, SHEET.NO:10F2,

REV: NIL.
2)Drawing.No:SRA/SD/LTCM/63KVA/17-18, SHEET.NO:20F2,

T

(GANGA. S)
Test Engineer Head of Division
Approved By
J*'le-".
INSULATION DIVISION
HEAT RUN TEST LABORATORY Sheet 1 0f 3

P.B.NO.8066, SADASHIVANAGAR P.O

PROF.SIR.C.V.RAMAN ROAD, BANGALORE - 560 080, INDIA

Tele: +91 (0) 80-22072391



CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

CPRI

Test Report No.: HRTL/121/November/2017 ) Dated: 02.12.2017

TEST RESULTS
Temperature rise test:

Procedure: Temperature rise test was carried out by using the temporary connections mentioned in the table
below and passing a current of 170A at frequency of 50Hz. The temperature measurements were recorded at
different locations as per the standard at steady state, which are indicated in the drawing enclosed (Drawing.
No: SRA/SD/LTCM/63KVA/17-18, SHEET NO: 1 OF 2, REV: NIL). The average ambient Temperature
during the test was 24°C.

: Quantity Length Cross-Section
Tempor'ary Material (Numbers) (mm) i Remarks
Connections
; : PVC Insulated
Incoming side Copper Cables One 2000 70 Each phase
: ; PVC Insulated
Outgoing Side Copper Cables One 2000 70 Each phase
Note: The Outgoing Cables are Shorted at the end by using Suitable Links

Temperature Rise (K)
Location of Thermocouples as per Standard Specified Values as Recorded
per standard values
Incoming Terminal R-Phase (T1) 70 22.0
Incoming Terminal Y-Phase (T2) 70 24.2
Incoming Terminal B-Phase (T3) 70 334
Incoming Side Busbar R-Phase (T4) - 22.3
Incoming Side Busbar Y-Phase (T5) - 27.5
Incoming Side Busbar B-Phase (T6) - 43.3
QOutgoing Terminal R-Phase (T7) 70 21.9
Outgoing Terminal Y-Phase (T8) 70 24.4
Outgoing Terminal B-Phase (T9) 70 491
Enclosure (T10) 40 573

Results: The Sample tested complies with the Clause 7.3 of standard IS 8623 (Part 1):1993/
IEC Pub 439 Part 1:1985 (RA-2013)

akesh. K. G)
Test Engineer

INSULATION DIVISION
HEAT RUN TEST LABORATORY Sheet 2 of 3
P.B.NO.8066, SADASHIVANAGAR P.O
PROF.SIR.C.V.RAMAN ROAD, BANGALORE - 560 080, INDIA
Tele: +91 (0) 80-22072391




CENTRAL POWER RESEARCH INSTITUTE
TEST REPORT

Test Report No.: HRTL/121/November/2017 Dated: 02.12.2017

NOTE

a) The Test results relate only to the item(s) tested.

b) Publication or reproduction of the test Report /Certificate in any form other than by complete set of
the whole test Report /Certificate and in the language written is not permitted without the written
consent of CPRI.

c) Any Corrections/erasure invalidates the test Report/Certificate

d) NABL has Accredited this laboratory as per 1ISO 17025-2005 standard, vide certificate no.TC-5452
for the tests carried out.

e) Any anomaly/discrepancy in the test Report /Certificate should be brought to the notice of CPRI

within 45 days from the date of issue. ,
akesh. K. G)

Test Engineer

INSULATION DIVISION
HEAT RUN TEST LABORATORY Sheet 3 of 3
P.B.NO.8066, SADASHIVANAGAR P.O
PROF.SIR.C.V.RAMAN ROAD, BANGALORE - 560 080, INDIA
Tele: +91 (0) 80-22072391
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